19640 PARTS LIST
VOLANT AIR INTAKE SYSTEMS 1 | FILTER BOX 1 | 3 1/2" HUMP HOSE 1 | 3/16" GASKET
PART NI 19640 1 | FILTER BOX LID 4 | 6 MM BOLTS 1 | 5/8” ELBOW FITTING
1 | VOLANT AIR DUCT 4 | 6 MM NUTS 1 | 5/8" X 2 1/2" BREATHER HOSE
INSTALLATION INSTRUCTIONS
1 | RAM FILTER W/CLAMP 8 | 1/4” LOCK WASHERS 1 | 5/8° X 5* BREATHER HOSE
WWW. VUOLANTPERFORMANCE.CUOM 3 | #048 CLAMPS 4 | 1/4"-20 TRUSS HEAD SCREWS
TECH SUPPLHORT: (9Q09) 4/6-/22P5H 1 | #056 CLAMPS 4 | 1/4” RUBBER WASHERS
1 | 3 1/4” X 2 1/4” SLEEVE 1 | MASS FLOW SENSOR ADAPTER
5/8“ X 5 BREATHER HOSE
5/8" [
ELBOW m
FITTING THROTTLE
7 I 4> 1/4'-20 TRUSS HEAD SCREWS A BODY
— — (4> 1/4" RUBBER WASHERS 5/8" X 2 1/2"
1/4"-20 BOLT (0 ° BREATHER HOSE 3 1/4" X 2 1/4”
_ 1/4” RUBBER BUMPER SLEEVE
TOP VIEW
1/4 NUT ﬂmevmm 4048
LID @ cLane mf
_M_ _M_ #056 5/8"
SIDE VIEW . L BREATHER HOSE = '
ku OF FILTER BOX HUMP HOSE FITTING  poe ATHER HOSE
o o #048 FITTING
CLAMP
(4) 6 MM _NUTS —
[ ] (4) 1/4” LOCK WASHERS - ~
il (4> 174 LOCK WASHERS N
(4> oMM BOLTS 7 VOLANT AIR DUCT
FILTER / A\
BOX
RAM FILTER _ <A \
W/CLAMP, - /% ||||||||||||||||
\\\\\\\\\\\ 2N //\\\// INSIDE OUTSIDE FRONT VIEW |
\\\\\\\\\\\\\%\y N _ FILTER BOX || FILTER BOX _
R < A
N\ | |
@ \ LTI | |
Ay \\\\\\\\\ A
//\A\\\\\\\\\\\\\\\\/ _ _
o \ Tt | |
/ — \\
s | |
MASS FLOW 3/16" STOCK MASS
BUTTUM VIEW ToP VIEW | SENSOR ADAPTER GASKET FLOW SENSOR |
OF FILTER BOX oF FILTER BOX L .




